Open Access Article. Published on 07 May 2015. Downloaded on 12/7/2025 6:04:01 PM.

Thisarticleislicensed under a Creative Commons Attribution 3.0 Unported Licence.

(cc)

Environmental

Science

Water Research & Technology

ROYAL SOCIETY

OF CHEMISTRY

View Article Online
View Journal | View Issue

CrossMark
& click for updates

Cite this: Environ. Sci.: Water Res.
Technol., 2015, 1, 632

Received 31st March 2015,
Accepted 5th May 2015

DOI: 10.1039/c5ew00080g

rsc.li/es-water

Water impact

Rapid direct injection LC-MS/MS method for
analysis of prioritized indicator compounds in
wastewater effluenty

Tarun Anumol, Shimin Wu, Mauricius Marques dos Santos, Kevin D. Daniels and
Shane A. Snyder™*
[...]
due to little sample preparation and thus increases through-
put and productivity. For example, Backe and colleagues esti-
mated that sample preparation time for direct injection anal-
ysis was less than 30 minutes while SPE extracts take several
hours to prepare.*® It also eliminates several human interven-
tion steps that are associated with sample extraction which
reduces the possibility of contamination while increasing
reproducibility of analysis. Further, much lower sample vol-
ume collections are required because of the ability to inject
larger amount of water on column compared to organic sol-
vent into the instrument. This not only gives savings in

This journal is © The Royal Society of Chemistry 2015

View Article Online

Paper

sample collection and transport but also significantly reduces
the amount of isotopically labeled surrogate standard
required per sample.

The aims of this study were to (i) identify a feasible indica-
tor compound list through a literature review of occurrence
and detection frequency in wastewater effluents around the
US (ii) develop a fast, sensitive and robust analytical method
involving no extraction and minimal sample manipulation to
quantify the viable indicator compounds in wastewater efflu-
ents (iii) perform a monitoring study of US wastewater efflu-
ents undergoing conventional and advanced treatments to
determine suitability of these TOrCs to pose as indicators.

2. Experimental
2.1. Materials

All analytical standards used in this study were >97% purity
and purchased from Sigma Aldrich (St. Louis, MO), Alfa Aesar
(Ward Hill, MA), or US Pharmacopeia (Washington, DC).
The isotopically labeled surrogate standards were procured
from Cambridge Isotope Laboratories (Andover, MA) except
meprobamate-ds, triclocarban-'>C¢ and "*Cg-diclofenac from
Toronto Research Chemicals (Ontario, Canada); iopromidol-
d; from Santa Cruz Biotechnology (Dallas, TX); gemfibrozil-
de, and diphenhydramine-d; from C/D/N Isotopes (Quebec,
Canada). Acetonitrile (ACN; HPLC grade), methanol (HPLC
grade), acetic acid (ACS grade), formic acid (LCMS grade),
and ammonium acetate (ACS grade) were purchased from
Fisher Scientific (Pittsburgh, PA), while HPLC grade water
was purchased from Burdick & Jackson (Muskegon, MI).

2.2. Sample collection and treatment

Individual grab samples were collected from four wastewater
treatment plant effluents studied at four different times over
the course of one year. Since, diurnal variations of these com-
pounds can be expected at a wastewater treatment plant, care
was taken to collect samples between 8 and 10 AM for all
sample events. Sodium azide and ascorbic acid were added
to each bottle to act as a microbial inhibitor and quenching
agent respectively. Samples were placed in an ice-filled cooler
and shipped to the laboratory overnight where they were
stored at 4 °C prior to analysis.

One mL of all samples was spiked with 2 ug L™ of an
isotopically labeled surrogate standard (ILSS) mixture within
72 hours of sample receipt. The samples were then filtered
with a 0.2 um polyethylene sulfonate (PES) syringe filter from
Agilent Technologies (Palo Alto, CA) and placed in an
autosampler vial for analysis.

2.3. Wastewater treatment plant selection

Four wastewater treatment plants were selected due to their
diverse treatment trains and treatment capacities. All four
plants have fairly modern treatment trains with WWTP 1 and
2 undergoing significant modifications in 2013. WWTP 1 and
2 had daily treatment capacities of 25 million gallons a day

Environ. Sci.. Water Res. Technol.,, 2015, 1, 632-643 | 633


http://creativecommons.org/licenses/by/3.0/
http://creativecommons.org/licenses/by/3.0/
https://doi.org/10.1039/c5ew00080g

Open Access Article. Published on 07 May 2015. Downloaded on 12/7/2025 6:04:01 PM.

Thisarticleislicensed under a Creative Commons Attribution 3.0 Unported Licence.

(cc)

Paper

(MGD) and 32 MGD respectively with a very similar influent
source that was primarily domestic in nature. WWTP 1 treat-
ment consisted of primary clarifiers followed by a 5-stage
bardenpho clarifier and activated sludge with enhanced bio-
logical nutrient removal scheme. Disinfection was done by
chlorination and water was dechlorinated with sodium bisul-
fite before discharge into a receiving body. WWTP 2 had
grit filtration, flocculation and sedimentation, modified
bardenpho clarification followed by dissolved air floatation
and disk filtration. Disinfection was similar to WWTP 1 with
chlorination and dechlorination before discharge. WWTP 3
was a 10 MGD plant with primary clarification followed by
powdered activated carbon in the activated sludge basin
and sand filtration. The resulting effluent was ozonated
(dissolved ozone conc.: 1-2 mg L) followed by passing
through a biologically activated carbon column with a contact
time of 15-25 min. Final disinfection at this plant consisted
of chlorination. WWTP 4 was the largest plant in terms of
treatment capacity servicing 54 MGD. The plant employed
chemical coagulation, flocculation and sedimentation
followed by a multi-media filter and granular activated car-
bon with a 10-15 min contact time with final chlorination
before discharge into a surface water source. Treatment
details and effluent water parameters for all four WWTPs are
provided in Table 1.

2.4. Liquid chromatography

An Agilent 1260 HPLC pump equipped with a 100 pL syringe
loop was used for all analyses. Chromatographic separation
was performed using an Agilent Pursuit XRs C-8 column (100
mm x 2.0 mm) with a 3 pm particle size. HPLC water with
0.1% (v/v) formic acid (A) and ACN (B) was used as mobile
phases. The initial gradient was held at 2% B for 1.5 min,
followed by a linear increases to 60% B at 8 min and 100% B
at 10.5 min. This was held till 11 min followed by a step back
to the initial gradient of 2% B at 11.5 min. A post-run column
equilibration time of 1.5 min was provided which resulted in
a total sample run time of 13 min. The mobile phase was
operated at 0.4 mL min and column temperature was
maintained at 30 °C throughout the analytical run. An injec-
tion volume of 80 pL was used after optimization.

Table 1 Plant treatment schemes and bulk water quality parameters”

View Article Online

Environmental Science: Water Research & Technology

2.5. Mass spectrometry

Mass spectrometry was performed using an Agilent 6490 tri-
ple quadrupole tandem mass spectrometer. All compound
specific parameters were optimized according to our previous
work? while the mass spectrometer parameters were opti-
mized using the Agilent Source Optimizer feature. The
compound-specific parameters for the final target analyte list
and the mass spectrometer optimized parameters are
presented in the ESIT (Tables S1 and S2). Dynamic multiple
reaction monitoring mode with a retention time lock was
employed for analysis of all target analytes. Simultaneous
electrospray ionization (ESI) in positive and negative mode
was performed with a fast switching dielectric capillary which
allowed for injection of the sample only once. Two transi-
tions were monitored where possible and retention time
locking along with ion ratio monitoring allowed for reduction
in false positive detections. Isotope dilution method was used
for quantification of all analytes. In cases where an identical
isotopically-labeled standard was not available, a closely-
related compound was used (Table S1t). Data analysis and
processing was done with the Agilent MassHunter Quantita-
tive (ver. 6.00) software.

3. Results and discussion
3.1. Selection of indicator compounds

To begin, a list of 48 TOrCs were selected as potential indica-
tors for further evaluation. While selecting this list, TOrCs
were divided into seven categories including pharmaceuti-
cals, personal-care products, pesticides, natural & synthetic
hormones, perfluorinated chemicals (PFCs), household
chemicals and industrial/commercial chemicals. Since phar-
maceuticals encompass many categories of drugs and are the
most frequently researched group of TOrCs in water, it was
decided to select a few representative pharmaceuticals in
each sub-category based on previous literature available
about usage, sales and detection in water in the US. The
pharmaceuticals selected were from seven sub-categories:
analgesics (acetaminophen, diclofenac, ibuprofen, naproxen);
antibiotics (ciprofloxacin, erythromycin, sulfamethoxazole, tri-
methoprim); anti-allergens (diphenhydramine); anti-hypertensives

Effluent parameters

TOC Turbidity ~ Alkalinity NO;~ UV,siA
Plant Capacity(MGD) Treatment processes (mgL™) pH (NTU) (mg L' as CaCO;) (mgL™") (ecm™)
WWTP1 25 1°C, 5 stage B-C, 5 stage BNRAS, Cl,, DeCl 6.3 7.2 0.39 154 13 0.131
WWTP2 32 GF, F/S, DAF, B-C, 2 °C, DF, Cl,, DeCl 8.0 71 0.81 156 9 0.147
WWTP3 10 1 °C, PACHAS, LA, RC, SF, O3, GAC, Cl, 2.7 71 0.09 97 <2 0.038
WWTP 4 54 CC, F/S, MMF, GAC, Cl, 41 74 017 100 — 0.065

%1 °C: primary clarifier; 2 °C: secondary clarifier, AS: activated sludge; B-C: Bardenpho-clarifier; BNRAS: biological nutrient removal activated
sludge; CC: chemical coagulation; Cl,: chlorination; DAF: dissolved air floatation; DeCl: dechlorination; DF: disk filtration; F/S: flocculation/
sedimentation; GAC: granular activated carbon; GF: grit filter; LA: lime addition; MMF: multi-media filter; O;: ozonation; PAC: powdered acti-

vated carbon; RC: recarbonation; SF: sand filter.

634 | Environ. Sci.: Water Res. Technol., 2015, 1, 632-643

This journal is © The Royal Society of Chemistry 2015


http://creativecommons.org/licenses/by/3.0/
http://creativecommons.org/licenses/by/3.0/
https://doi.org/10.1039/c5ew00080g

Open Access Article. Published on 07 May 2015. Downloaded on 12/7/2025 6:04:01 PM.

Thisarticleislicensed under a Creative Commons Attribution 3.0 Unported Licence.

(cc)

Environmental Science: Water Research & Technology

(diltiazem, hydrochlorothiazide, meprobamate); beta-blockers
(atenolol, propranolol); lipid-regulators (clofibric acid, gemfi-
brozil); and psychiatrics (carbamazepine, fluoxetine, primid-
one). Table 2 indicates the compounds selected for the initial
screening with their relevant classes.

To select the final indicator list, a priority scoring system
(PSS) was used which incorporated the (i) detection frequency
(DF) in wastewater effluents, (ii) mean concentration in

View Article Online

Paper

effluents and (iii) number of relevant studies reporting the
compound in wastewater. To account for the development of
more reliable analytical techniques and lower detection
limits, a detailed literature search of peer-reviewed research
articles for occurrence of these chemicals was performed
from 2005-2015 only. Further, with differences in usage
trends and consumption patterns of TOrCs, this review was
confined to studies in the US only. Nonetheless, this PSS

Table 2 Initial screening of TOrCs to determine indicator list based on PSS
DF“ Mean“ No. of Score

Compound Category n“ (%) (ngL™ studies® DF Occurrence Research Total
Acesulfame HC 17 94 1510 2 3 3 1 7
Acetaminophen Phar. 60 25 80 2 0 1 1 2
Atenolol Phar. 209 94 794 9 3 3 2 8
Atrazine Pest. 28 32 17 6 0 0 2 2
Benzophenone PCP 29 93 192 6 3 1 2 6
Benzotriazole I/CC 8 88 24 2 3 0 1 4
Bisphenol A HC/I/CC 52 69 141 8 1 1 2 4
Caffeine HC 200 56 6920 11 1 3 3 7
Carbamezapine Phar. 245 98 162 15 3 1 3 7
Ciprofloxacin Phar. 72 57 72 4 1 1 1 3
Clofibric acid Phar. 21 81 32 3 2 0 1 3
DEET PCP 68 87 522 10 3 3 3 9
Dexamethasone S/H 13 0 — 2 0 0 1 1
Diclofenac Phar. 72 76 275 10 2 2 3 7
Diphenhydramine Phar. 10 90 494 2 3 3 1 7
Ditiazem Phar. 59 83 120 3 2 1 1 4
Estrone S/H 45 38 3 7 0 0 2 2
17p-Estradiol S/H 150 3 0.1 6 0 0 2 2
170-Ethynylestradiol S/H 147 1 0.1 5 0 0 2 2
Fluoxetine Phar. 67 54 27 6 1 0 2 3
Gemfibrozil Phar. 118 83 332 13 2 2 3 7
Hydracortisone S/H 65 6 1 4 0 0 1 1
Hydrochlorothiazide Phar. 51 100 1110 2 3 3 1 7
Ibuprofen Phar. 258 64 471 14 1 2 3 6
Tohexol I/CC 18 100 5240 2 3 3 1 7
Iopamidol I/CC 0 — — 0 0 0 0 0
Iopromide 1/CC 24 96 282 5 3 2 2 7
Meprobamate Phar. 29 97 367 8 3 2 2 7
Naproxen Phar. 74 84 97 11 2 1 3 6
Norgestrel S/H 12 50 8 3 1 0 1 2
PFBA PFC 9 67 3 2 1 0 1 2
PFBS PFC 8 38 1 2 0 0 1 1
PFNA PFC 7 100 7 1 3 0 0 3
PFOA PFC 27 81 59 4 2 0 1 3
PFOS PFC 27 78 23 4 2 0 1 3
Prednisone S/H 54 2 0 2 0 0 1 1
Primidone Phar. 47 96 247 8 3 2 2 7
Propranolol Phar. 70 83 32 3 2 0 1 3
Propylparaben I/CC 17 59 4 3 1 0 1 2
Simazine Pest. 34 56 9 5 1 0 2 3
Sucralose HC 52 100 18100 6 3 3 2 8
Sulfamethoxazole Phar. 119 90 1040 13 3 3 3 9
TCEP PCP/HC 48 90 452 9 3 2 2 7
TCPP PCP/HC 26 96 2600 7 3 3 2 8
Testosterone S/H 30 0 — 5 0 0 2 2
Triclocarban PCP 90 99 319 6 3 2 2 7
Triclosan PCP 143 88 146 14 3 1 3 7
Trimethoprim Phar. 235 87 185 14 3 1 3 7

n: number of samples; DF: detection frequency; DF scoring: 1 (51-70%), 2 (71-85%), 3 (>85%); occurrence scoring (based on mean): 1 (51-200
ng L), 2 (201-500 ng L"), 3 (>500 ng L™"); research scoring (based on no. of studies): 1 (2-4), 2 (5-9), 3 (>9). HC: household chemical; I/CC:
industrial/commercial chemical; PCP: personal-care product; Pest.: pesticide; PFC: perfluorinated compound; Phar.: pharmaceutical; S/H:

Steroid/Hormone. ¢ Literature cited."'”>2%27-58

This journal is © The Royal Society of Chemistry 2015

Environ. Sci.. Water Res. Technol,, 2015, 1, 632-643 | 635


http://creativecommons.org/licenses/by/3.0/
http://creativecommons.org/licenses/by/3.0/
https://doi.org/10.1039/c5ew00080g

Open Access Article. Published on 07 May 2015. Downloaded on 12/7/2025 6:04:01 PM.

Thisarticleislicensed under a Creative Commons Attribution 3.0 Unported Licence.

(cc)

Paper

principle could be applied to any region around the world
with minimal modifications. The PSS awarded between 0-3
points to every compound for each category (i-iii) listed
above. Higher points were awarded for greater detection fre-
quencies, and mean concentrations in the effluent. To mini-
mize bias that could occur due to one or few studies
reporting high concentrations at a particular plant, a third
category for number of studies reporting the compound
(absence or presence) in wastewater effluents was used.
Highest points were awarded to compounds reported in more
studies. The details of the PSS are presented in the ESIf
(Table S3).

While this method is a convenient and cost-effective way
to determine an indicator list, certain limitations do exist.
This method inherently assumes every article included in the
literature review is equally important. Further, some studies
reported TOrCs in several wastewater effluents and hence
had a greater impact on the detection frequency and mean of
TOrCs than other studies. Finally, multiple reporting of the
same wastewater effluent may have biased the final concen-
tration and detection frequency of some compounds. While
the authors made every effort to not include multiple studies
reporting a TOrC at the same wastewater plant, this was hard
to discern in many instances. Despite these limitations, the
method is still useful in determining an indicator list without
costly and labor-intensive experimental studies.

Details of the literature review and the scoring for each
TOrC is presented in Table 2. All TOrCs with a score >6 (out
of 9) were selected in the final indicator list. This list
consisted of twenty compounds including ten pharmaceuti-
cals, five personal-care products, three household chemicals
and two industrial/commercial chemicals. No steroid hor-
mones were present in the final indicator list as they had very
low and in some cases no detections in wastewater effluents
while their mean concentrations were very low too. This is
not unexpected as they are generally well attenuated by con-
ventional water treatment processes in wastewater plants.??
Similarly, no PFCs were present in the final list too. In their
case, detection frequencies for some of them were relatively
high in the studies that reported them but the detected con-
centrations were low and hence make them hard to measure,
thereby hindering their use as good indicator compounds.